
USE AND CARE GUIDE

Questions, problems, missing parts? Before returning to the store,  
call Hampton Bay Customer Service 

8 a.m. - 7 p.m., EST, Monday – Friday, 9 a.m. – 6 p.m., EST, Saturday

1-800-841-1350

HAMPTONBAY.COM 

THANK YOU

continually create quality products designed to enhance your home. Visit us online to see our full line of products available for your home 
improvement needs. Thank you for choosing Hampton Bay!

 HOLLY  BROO    GRILLK  GAZEB O

                      Item # 1006 471
GG-110 -ASModel # 

gaz  ebo

546
78 P



2

Table of Contents

Table of Contents  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Important Safety Instructions. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Warranty . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
What is covered . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
What is not covered . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Important Safety Instructions

2.

SAVE THESE INSTRUCTIONS

Use this furnishing only for its intended use as described in
these instructions. Do not use attachments not recommended by
the manufacturer.

Close supervision is necessary when this furnishing is used by or
near children, or disabled persons, if applicable.

READ ALL INSTRUCTIONS BEFORE USE
To reduce the risk of injury to persons:

1.

Pre-Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
Planning Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
Hardware Inc luded . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
Package Contents . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Care and Clea .ning . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5
7714

Warranty

THIS IS A RESIDENTIAL WARRANTY ONLY AND THIS WARRANTY DOES NOT APPLY TO COMMERCIAL 
USE

 

   YEAR FRAME LIMITED WARRANTY
WHAT IS COVERED 

Contact the Customer Service Team at 1- 80  0  - 84  1-1350   or visit www.hamptonbay.com. 

WHAT IS NOT COVERED 
It remains the customer's responsibility for freight and packaging charges to and from our service center. This warranty does not cover 
commercial use, hardware, acts of nature, re, freezing, and abusive use. In addition, purchased parts are not covered under this warranty. 
We reserve the right to make substitutions with similar merchandise, if the model in question is no longer in production. 

For a copy of our full limited warranty, please contact our customer service team below.

We warrant the frame to be free of manufacturing defects to the original purchaser for three years.

3



3

Pre-Assembly

NOTE:              More than one person may be required to 
complete the assembly of this product.

HARDWARE INCLUDED

NOTE: Hardware not shown to actual size.

PLANNING ASSEMBLY
Please read this entire instruction manual prior to assembly.

Verify all parts packed in the carton against the parts list. Remove all protective materials and place the parts on a non-abrasive surface to
avoid scratching.

_ AA _ BB _ CC _ DD _ EE _ FF

HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.

_HH

 

 

NOTE:  Tools and protective articles below 
 are not provided. 

TOOLS REQUIRED 

 
 

   

To prevent damage, place all parts on a soft surface duing assembly.

Tools required for assembly ( not included) :  Allen wrench ( included)  ,  hammer,  screwdriver,  stepladder,  level  and other safety items such
as gloves,  safety goggles and hardhat.

Hammer Screwdriver HardhatSafety goggles G  loves Stepladder L  evel 

M6 x 2  5 mm 

Part Description Quantity

AA        M6 x 15 mm 

BB

CC

DD

M6 x 42 mm 

EE

F  F

bolt

bolt

bolt

M6 Allen wrench

M6 Hex wrench

S  takeHH
M6 nutI I

M6 x 12 mm bolt /  washer 

M6 x 35 mm bolt

JJ

85

32

4

40

32

1
8

36
2

_ _I I JJ



Pre-Assembly

4

PACKAGE CONTENTS

                  (continued) 

G

H

A1 A2

C
D E F

J

I

K
L M N

B

1
O P

Q R S T U V
S  1R1Q  1

O1L

J

I I

I I I I

K K K
1

6

2

3 4 5

1

1 2 3

Part Description Quantity

B         Long crossbeam

2

D

2

A1        Pillar 1

2

2

E 

4

F

4

             2

2

2H

G

I

Roof ribs 2

2

2

             2

2

2

L

2

2

Roof top support 1
M

C

Roof border 1

Roof ribs 1

S  hort crossbeam

Roof top support 2

S  helf 1

Part Description Quantity

4

8

4

2

2

4

             36

2

2

             

2

N

P
Q

O

A2        Pillar 2

1

1

L1

R

S

T
1

Corner rib brace

Center rib brace

Plastic washer

Connector 1

S  upport bracket 1

F  oot base

J
K

1

1

4

K1

V
U

S

R1

I
Q  1

O1

K3

K2

J

2I
3I
4I
5I
6I

Roof border 2

Roof border 3

Roof top border 1
Roof top border 2

Roof plate border 1

Roof plate border 2

Roof top brace

Roof top cover

Corner protector

S  upport bracket 2

Roof plate 1

Roof plate 2

Roof plate 3

Roof plate 4
Roof plate 5

Roof plate 6

Roof plate 9

Roof plate 8

Roof plate 7

S  helf 2

S  ide panel of shelf 

Back panel of shelf 

2
6
4

2

2

2

2
2

2

HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



Assembly

Attaching the crossbeams to the pillars

1

Attach the long crossbeams ( B)  and short crossbeams ( C)  to the pillars 1/  2 ( A1 and A2)  using the M6 x 12 mm bolts and washers ( DD) .

Attaching the foot base to the pillars

2

Attach the foot bases ( M)  to the pillars 1/ 2 ( A1 and A2)  using the M6 x 15 mm □ bolts ( AA)  with M6 Allen wrench (     ) .

F  ully tighten all the bolts.

5 HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.

□

JJ
□

□ Please ensure all the four pillars are assembled correctly.

□ Please insure all the four corners need be assembled correctly.

NOTE:              Please ensure all bolts are aligned and assembled 
 correctly.  Do not tighten bolts until the f rame assembly is 
 complete.



Attaching the support brack  ets to the shelf and pillar3
Attach the support brackets ( L and L1)  to the shelves 1( H)  and pillars 1/ 2 ( A1 and A2)  using the M6 x 15 mm bolts ( AA) .□

 (continued)Assembly

Attaching the corner protectors4
Attach the corner protectors ( K  )  to the frame.□

6 HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



5
 (continued)Assembly

Attaching the roof ribs
Assemble the roof frame by attaching the four roof ribs 1 ( D)  to the roof top brace (    )  using the M6 x 12 mm bolts as shown in the diagram.□

6 Attaching the roof to the gaz  ebo frame

□

7

Attach the roof to the gazebo frame using the M6 x 12 mm bolts ( AA) . 

J

HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



8 HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.

7
 (continued)Assembly

8

Attaching the roof top support using connectors

□

Attaching the assembled roof support to the roof ribs
□ Attach the assembled roof top support to the roof ribs ( D)  using the M6 x 15 mm bolts ( AA) .

Lift the partially assembled roof onto the assembled frame and attach as shown in the diagram.

Attach the two roof top support 2 ( G   )  and two roof top support 1 ( F  )  with connectors 1 (  K  1)  using M6 x 15 mm bolts ( AA) . 



Assembly 6
9

 (continued)

9

10

Attaching the roof ribs to the assembled roof top support

□ Attach the four roof ribs 2 ( E)  to the assembled roof top ( G   /  F  )  using the M6 x 15 mm bolts ( AA) .

Attaching the roof plates

□ Install the roof plates 6/ 7   ( R and R1)  on the long sides of the G  azebo.

 Then overlap the roof plate 7   ( R1)  as shown in the diagram and slide the roof plate 7   ( R1)  into position.

Work your way from left to right. S  tart by sliding the roof plate 6 ( R)  into 

□ Install the roof plates 8/ 9   ( S   and S  1)  on the short sides of G  azebo.

 Then overlap the roof plate 9   ( S  1)  as shown in the diagram and slide the roof plate 9   ( S  1)  into position.

Work your way from left to right. S  tart by sliding the roof plate 8 ( S  )  into position. 

position. 

HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



Assembly 6 (continued)

11Attaching the roof top borders to the roof

12

10

6□ Attach the roof top borders 1 ( I3)  to the long edge of the roof,  and roof top borders 2 (  I4)  to the short edge of the roof.

Attaching the roof top cover to the roof top brace

□ Attach the roof top cover (   )  to the roof top brace (     )  using the M6 x 15 mm bolts ( AA) .

HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.

6□ Attach the four corner rib braces ( K  2)  using the M6 x15 mm bolits as shown in the diagram.

J J1



Assembly 6 (continued)

13

11

Attaching the roof plates O   , P, O  1, Q  , Q  1 6□ Attach the roof plates 1/ 2/ 3/ 4/ 5 ( O,  P,  O1,  Q  ,  Q  1)  as shown in the diagram.

HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



Assembly  (continued)

14 I nstalling the roof plates 
Install the roof plates on the long sides of the gazebo. Work your way from left to right. S  tart by sliding the roof plate ( O)  into position.□

O  , P, O  1, Q  , Q  1 to the gaz  ebo

Then overlap roof plate ( P)  as shown in the diagram and slide roof plate ( P)  into position. Overlap the roof plate ( O1) as shown in the

diagram and slide roof plate ( O1)  into position. Affix the roof plates in places by using M6 x 42 mm bolts ( CC) ,  M6 nuts (    )  and

plastic washers ( N)  at the positions 1 and 3 on the diagram.

Install the roof plates on the short sides of the gazebo. Work your way from left to right. S  tart by sliding the roof plate ( Q  )  into position.□

Then overlap the roof plate ( Q  1)  as shown in the diagram and slide the roof plate ( Q  1)  into position. 

Affix the roof plates in their proper places by using the M6 x 25 and M6 x 42 mm bolts ( BB and CC) ,  M6 nuts (    )  and plastic washers ( N)  at
the positions 2 and 3 on the diagram.

I I

I I

12 HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



Assembly 6 (continued)

15 Attaching the roof borders to the long edge of the roof6□ Attach the roof borders 2 and 3 (  I2 /  I3)  to the long edge of the roof.

16 Attaching the roof plate borders to the roof

Attach the roof plate border 1 ( I5)  to the long edge of the roof,  and the roof plate border 2 ( I6)  to the short edge of the roof as shown□

□ Attach the roof borders 1 (  I )  to the short edge of the roof.
□ Attach the corner rib braces ( K  3)  as shown in the diagram.
□ Attach the corner rib braces ( K  2)  as shown in the diagram.

 in the diagram using the M6 x 15 mm bolts ( AA) .

13 HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



Assembly 6 (continued)

17 Attach the side panel to the shelf 6□ Attach the side panel of shelves ( U  )  to the shelfs 2 ( T)  using the M6 x 35 mm bolts ( EE)  .

18

6 6□ Attach another shelf in the same way.

Attaching the back   panel to the shelf 6 6□ Attach the back panel of shelves ( V  )  to the shelf frame using the M6 x 35 mm bolts ( EE)  .6 6□ Attach another shelf in the same way.

14 HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



Assembly 6 (continued)

19 Attaching the shelf box to the pillars 6□ Attach the shelf box to the pillars 1/  2 ( A1 and A2)  using the M6 x 35 mm bolts.

Care and Maintenance  

□ For cleaning, use a mild detergent solution, rinse with water, and allow to air dry.
Do not use acetone, abrasive, or other special detergents as they would be harmful to
the product’ s �nish.
□ Due to the nature of steel, surface oxidation (rusting) will occur if this protective coating
is scratched. This is a natural process. To minimize this condition, it is recommended
that care be taken when assembling and handling the product in order to prevent the
paint from being scratched.

□ Adj ust the position of the gazebo and insert the stakes ( HH)  into the holes of all the four foot bases.

15 HAMPTONBAY.COM

Please contact 1-800-841-1350 for further assistance.



HOMEDEPOT.COM/HOMEDECORATORS
Please contact 1-800-986-3460 for further assistance.

 
 

Questions, problems, missing parts? Before returning to the store, 
call Hampton Bay Customer Service

8 a.m. – 7 p.m., EST, Monday – Friday, 9 a.m. – 6 p.m., EST, Saturday

HAMPTONBAY.COM

Retain this manual for future use.

1-800-841-1350




